
In-house Journal of L&T Construction

April - June 2016Volume - 39, Issue - 2

Transforming cities into   

METROS



2 ECC CONCORD, April - June 2016 3ECC CONCORD, April - June 2016

From the  
EDITOR’S DESK CONTENTS

In the age of specialization, this issue of ECC Concord reveals 
our specialization across varied business segments. 

As the government’s grand vision of creating 100 smart 
cities begins to realize, it is a matter of pride for all of us 
at L&T Construction that we are partners in creating India’s 
first smart city – Jaipur. Working closely with the forward-
looking Jaipur Development Authority, our colleagues from 
Smart World Communications have transformed the Pink 
City into a Smart, Connected City. Wide swathes of the city 
[...]
the two new towers. The cross arms 
hole to distance is measured through 
a total station theodolite while the 
actual length of the conductor and sag 
is computed and dead end connections 
are made at the ground level. Hot line 
hanging rollers are passed through 
the Plateena ropes which carry the 
conductors and a spacing of 10 to 12 
meters in between the hanging rollers 
is ensured so that there is no sag during 
the process. While one conductor is 
passed over the energized line, dead 
end cone fixing is done at the other 
end to string the insulator hardware. 
The conductor on the other tower is 
pulled with the help of come-along 
clamps/pull-lift and connected with 
the dead end cone to the second side of 
the string insulator. The final sagging 
of the conductor is done keeping the 
conductor inside the hanging rollers 
after which the rollers are removed.

There were also large areas in this 
section across hilly regions with 
limited access way which required 
manual loading and close to 200 
workmen were engaged in this 
herculean task.  The tower foundation 
works around the Manchanabele dam 
needed a thorough review as the soil 
had high water content. A detour of the 
route unfortunately was not feasible 
due to the adjoining forest area.   After 
consultations with the Engineering 
Design and Research Centre, the team 
opted for a deep well dewatering 
system that was designed to withstand 
the soil collapse under water logged 
conditions while stabilizing the tower 
foundations. 

Good practices that 
bridged the span 
For team L&T delivering a project of 
such a vast span was no mean task but 
what kept them in the race and enabled 
them to finish the milestones one after 
another was the implementation of a 
range of value additions. At the design 
stage, the edge was provided to facilitate 
execution by opting for specialized 
foundations and tower schemes with 

longer span of 500 m (DS type tower) 
that minimized raising towers. While 
on-field strategies such as use of mobile 
crane for tower erection, motorized 

winches for stringing final sag work, 
installation of sagging bridge during 
conductor stringing streamlined the 
execution process.

Drone technology deployed to cross over live line



42 ECC CONCORD, April - June 2016 43ECC CONCORD, April - June 2016

Plant water system for 2X800 MW  
Yermarus thermal power station

Optimizing technology for 
recovering resources 



44 ECC CONCORD, April - June 2016 45ECC CONCORD, April - June 2016

More than 70% of India’s 
electricity demand is met 
through the country’s vast 

coal reserves especially from thermal 
power plants. Unlike the renewable 
energy generation sources such as 
hydel, wind and solar which are self-
sustaining, traditional plants require 
large volumes of fresh water for cooling 
during the energy generation process. 
According to a report by The Energy 
and Resource Institute (TERI), thermal 
power plants account for 88% of water 
consumed across all industry sectors put 
together. With rapid increase in India’s 
thermal power generation capacities in 
recent years, not only the consumption 
of water by these plants has gone up 
but their expenditure on water related 
charges has also risen considerably.  As 
the water-power nexus is becoming 
increasingly critical, modern plant water 
systems are being constructed   with 

advanced technologies to minimize the 
use of water and effectively manage the 
treatment processes. 

Banking on innovative 
process systems 
The state of Karnataka which has a 
rich history in power generation has 
been over the past few decades facing 
acute power and water shortages. 
To mitigate this grim scenario, the 
state government is roping in private 
investors to join hands to develop 
sustainable power generation plants to 
bridge the gap between rising demand 
for electricity and limited resources. The 
2X800 MW Yermarus Thermal Power 
Station (YTPS) developed by Karnataka 
Power Corporation Limited near 
Raichur is one such coal-based modern 
plant which is replete with a slew of 
advanced water treatment systems that 

enhances effective water management 
and distribution by using water and 
coal optimally.  Needless to say, it also 
produces a higher amount of electricity. 

A high-tech guarantee 
that tilted the scales 
As forerunners in building world-
class water infrastructure, L&T’s Water 
& Effluent Treatment IC bagged this 
high-tech contract which involved the 
construction of Asia first and largest 
Micro Filtration (MF) plant of 158 MLD 
for river water treatment along with 
an ash water recovery system, effluent 
treatment plant, sewage treatment plant, 
mechanical equipment erection and 
associated electrical & instrumentation 
works.   Apart from being the lowest 
bidder, what tilted the scales in favor of 
L&T was a technical guarantee assuring 
the client of arriving at a lower discharge 

pressure for the micro filtration pump 
against the MF supplier’s requirement 
of 2.6 kg/cm2.  L&T’s Engineering Design 
and Research Centre team at Chennai 
worked on designing the hydraulic 
system with less frictional loss and 
low differential pressure to arrive at a 
maximum pump discharge pressure 
of 2 kg/cm2 which proved to be the 
key differentiator from the offerings 
of other competitors. The calculations 
were ratified by the client through the 
Indian Institute of Science, Bengaluru 
and approved the pump to implement 
the technology. 

The heart of the 
filtration system 
Micro filtration is the heart of the plant 
water system which operates through 
proprietary Poly-VinyliDene-Fluoride 
(PVDF) hollow fiber membrane 

technology and is designed to produce 
consistent quality of water irrespective 
of seasonal and/or weather related 
variations in the source of raw water. 
This filtration system advantageously 
occupies a reduced footprint as the 
technology to be installed is a single unit 
when compared to the conventional 
plants with several treatment 
processes. Further, the process is cost 
effective, filters river water without 
any pretreatment and limits the use of 
chemicals during the treatment process 
as the pathogens and other inorganic 
substances are directly removed through 
the filtration process thereby  ensures 
protection of the downstream systems,  
reduces downtime, maintenance costs 
and  enhances service life. To top it all, 
the filtered water has less than 2 units 
of Nephelometric turbidity while the 
recovery of water from waste streams is 
close to 95%.

Making a conscious 
start  
One of the first priorities for the team 
was to access the earmarked location 
to streamline works at site. However, 

a change in the overall plant layout 
delayed land acquisition.  The team 
quickly resolved the stalemate by 
convincing the client to shift the 
earmarked area to a nearby available 
location without compromising on the 
hydraulic requirements of the system. 
On-ground challenges were plenty as 
the strata was a mix of black cotton 
soil and hard rock which called for a 
secure excavation strategy that involved 
the removal of 1m to 1.5m of surface 
level earth followed by 7000cu.m of 
controlled blasting. At locations which 
had a range of activities and excessive 
labor movement, the team deployed 
crews to break down the rocks through 
chiseling which though laborious was 
foolproof.   

Unloading the microza 
microfiltration modules
The 1456 microza microfiltration 
modules, each weighing close to 32kg, 
165mm in dia and 2160mm in length 
resemble a series of elegant hollow pipes. 
The entire consignment was shipped 
from the US and arrived at site on 
containers. Stacking the modules at site Micro filtration building

Micro filtration unit in operation



46 ECC CONCORD, April - June 2016 47ECC CONCORD, April - June 2016

called for some deft handling as it was 
mandatory to store them in an enclosed 
area with no exposure to direct sunlight 
with the temperature maintained well 
below 40⁰ C by continuously operating 
air coolers till they were moved for 
erection onto the rack inside the MF 
building. 

Integrating the MF 
system 
Team L&T, in consultation with the 
membrane supplier, designed a staging 
system that comprised 16 racks with a 
provision for 2 standby units. Each rack 
consisted of 91 modules and 5 spaces 
were allocated as additional provision 
along with a skid frame, skid valves, 
instruments and necessary piping to hold 
the modules. The site team assembled 
the modules in a particular sequence 
inside the MF building and erected them 
with top and bottom coupling joints. 
The inlet and outlet header pipes were 

clamped with the bottom and top frames 
in such a way that the vertical distance/
alignment of the nozzle matched with 
the length of the modules. The hose pipe 
connections were Victaulic couplings.  
For connecting the inlet, outlet and 
reverse filtration of all the racks, HDPE 
pipes of 90mm to 350mm were used 
which called for executing close to 
1250m of piping works with 1076 joints 
in confined places. Further, each rack 
is provided with 9 pneumatic values 
for inlet/outlet/reverse filtration/drain/ 
excess re-circulation and chemical 
cleaning.  Post erection, the modules 
were flushed with clean water to wash 
out the preservatives. The specialty of 
this system is that the entire filtration 
operation is carried out from the PLC / 
SCADA through the Festo block installed 
on each rack. Two air compressors 
along with associated instruments are 
provided for scrubbing the modules 
with air /water during the backwashing 
of modules. 

Ash water recovery 
system
Close to 3300 m3/h of ash water 
is recovered from the ash water 
recovery system, a state-of-the-art 
plant that processes through a 61m 
dia clariflocculator.  Apart from the 
construction of the entire plant, the 
scope involved installation of fire and 
dust suppression pumps for the coal 
handling plant. During execution, 
the team discovered that top soil was 
black cotton in nature up to 2m while 
the base raft of the clarifier was much 
lower. To overcome the uplift pressure, 
a sandwich type of slab was employed. 
Other challenges involved maintaining 
the radius of the outer wall and slope 
of the flooring.  An innovative method 
was evolved to install the new clarifier 
bridge that weighed close to 15 t by 
fabricating and erecting a special 
derrick to facilitate positioning of the 
bridge components that resulted in 

huge savings on cost and time. The 
plant is built to take up flocculation 
and sedimentation in a single unit 
and ensures less than 25 units of 
Nephelometric turbidity.

Effluent Treatment Plant 
Establishing the piping for the 
Effluent Treatment Plant (ETP) was 
a critical task as more than 2 km of 
pipeline had to be routed inside the 
boiler area of the running plant while 
the effluents were collected from 
5 different locations to a common 
point. The pipeline was laid on pipe 
racks with the help of a rope and 
chain pulley so that it did not hamper 
other agency works. Raising the civil 
structure called for deft review during 
construction as it was an above 
ground plant with three distinct 
zones for oil and grease separator, 
flocculation and clarification. The 
bottom slab inclination along with 
the cross wall dimensions was cross-
checked at regular intervals so that 
the zones were in position. Putting 
together the lamella clarifier was a 
herculean task as it comprised 7600 
tube deck plates in honey comb 
shape at a 60 degree inclination. The 
task was accomplished by grouping 
the plates in batches of 380 for easy 
handling and positioning with the 
help of a crane.  Around 225 m3/h of 
effluent was treated as per discharge 
standards set by the client while 
the sludge generated from the ETP 
was treated through the thickener 
and centrifuge thereby recovering 
a reasonable quantity of water. 
The treated effluent from the ETP 
is pumped to the ash slurry sump 
and recovered for gardening after 
neutralization with acid and alkali in 
the central monitoring basin.

Sewage Treatment Plant 
The 60 m3/d Sewage Treatment 
Plant (STP) plays an important role 
in recovering treated sewage water 
for low end reuse and involves a 
biological treatment in a moving 

Ash water clarifier Settling tank



48 ECC CONCORD, April - June 2016 49ECC CONCORD, April - June 2016

bed bio-reactor while the tertiary 
treatment comprises chlorination 
followed by new generation multi-
grade and activated carbon filtration. 
The final step of treatment is through 
UV disinfection which ensures that 
the treated sewage water is completely 
sterilized.  L&T scope of work covered a 
mix of civil and mechanical works that 
included construction of the screen, 
equalization tank, aeration tank, 
tube settler, new generation multi-
grade filter, new generation activated 
carbon filter with final treatment of 
UV disinfection. The UV disinfected 
sewage water is used for gardening 
inside the plant and the sludge 
generated is being handled with the 
filter press. The recovered water from 
the filter press is recycled back to the 
equalization tank. The main challenge 
for the team was to ensure that the 
associated civil works were done with 
care as the clarifier zone was a FRP 
prefabricated material.

Raising critical support 
structures
Three filtered water storage tanks, a 
settling tank, pump house and the MF 
building were the main civil structures 
erected. While most of the structures 
were modest, construction of the tanks 
was a challenge as it was designed 
with 3 compartments and was to be 
raised above ground. The execution 
was planned compartment wise with 
each section divided into 4 parts. Since 
the middle compartment was bigger 
and needed more focus, resources were 
allocated to speed up the works for 
which certain areas of compartment 1 
were held back  to create an approach 
way for boom placers and transit mixers 
to do the concreting for parts 1 and 2. 
A similar approach was followed to 
complete the remaining phases.  With 
the walls of the tanks tapering from 
550mm to 200mm at the top along with 

counterfort at 4m intervals, columns 
were proposed at every 3.5m in both 
directions to support the roof of the 
tank. L&T’s expertise in formwork and 
staging came in handy to complete this 
task safely. 

The chemical house was another 
structure that needed precision 
planning during construction as it 
comprised RCC chemical tanks inside 
the first floor which was taken up only 
after completing the entire structure 
and roof works. Special care was taken 
to insulate the floor and tank with acid 
resistance tiles as the UPVC pipeline 
carries the chemical up to the stilling 
chamber, CMB ETP and centrifuge. 

Supervisory Control 
and Data Acquisition 
(SCADA) System 
Putting together the SCADA system 

with inputs of field equipment was 
another critical task as the entire 
microfiltration processes depended 
on precise settings for smooth 
operation. A stage wise approach was 
planned that involved connecting the 
individual racks of the MF to a Festo 
system and interconnecting the other 
MF racks via Ethernet into a ring 
system operation thereby ensuring 
redundancy of the system without 
affecting the filtration process. In the 
second stage, the field equipment 
serving MF was rescaled and the 
corresponding high and low alarm 
limit values fed to the SCADA. In the 
third stage, the individual equipment 
feedback between the field to SCADA 
and the main equipment was checked 
to enable the operation. 

The SCADA system is designed to 
operate on auto and manual modes of 
control.  The auto mode takes the field 
value from the instruments while the 

Settling tank with sludge handling system

Filter water storage tank

Main control room



51ECC CONCORD, April - June 201650 ECC CONCORD, April - June 2016

New Orders

New orders kick in along with a major win 
to build a stadium to host FIFA 2022